y
3 L L Report No.: BTL-FCCP-3-2111C171A

\\\\‘\HIHI’I/,

TG
g/@\; (ACCREDITED)

“Dufrl oW Certificate #7130.01

FCC Radio Test Report

FCC ID: ZMONLG668LAOS

This report concerns: Class Il permissive Change

Project No. o 2111C171A

Equipment : LTE Module

Brand Name . Fibocom

Test Model : NL668-LA

Series Model : NL668-LA-05, NL668-LA-10, NL668-LA-30

Applicant . Fibocom Wireless Inc.

Address : 1101,Tower A, Building 6, Shenzhen International Innovation Valley, Dashi
1st Rd, Nanshan,Shenzhen,China

Manufacturer . Fibocom Wireless Inc.

Address : 1101, Tower A, Building 6, Shenzhen International Innovation Valley, Dashi
1st Rd, Nanshan,Shenzhen,China

Factory : Huizhou HYE Technology Co., Ltd.

Address . No. 237, Sanhe group, Sanhe village, Tonghu Town, Zhongkai hi tech Zone,
Huizhou

Date of Receipt : Jan. 22,2025

Date of Test ;. Jan. 23, 2025 ~ Feb. 21, 2025

Issued Date : Mar. 11, 2025

Report Version : RO2

Test Sample : Engineering Sample No.: SSL2025012230

Standard(s) . 47 CFR FCC Part 27 Subpart L

47 CFR FCC Part 27 Subpart M
47 CFR FCC Part 27 Subpart H
47 CFR FCC Part 2

The above equipment has been tested and found compliance with the requirement of the

relative standards by BTL Inc.

Edward L

Edward Li

S‘Q&/w L

Steven Lu

Prepared by

Approved by

Room 108-116, 309-310, Building 2, No.1, Yile Road, Songshan Lake Zone,
Dongguan City, Guangdong, People’s Republic of China.
Tel: +86-769-8318-3000 Web: www.newbtl.com Service mail: btl_ga@newbtl.com

Page 1 of 74



../../User/Documents/WXWork/1688852457274757/Cache/bill/AppData/user/Application%20Data/新文件專區/共通資料/報告持有人與製造商.doc
file://Neutron/文件專區/貳零零柒報告格式/英式報告/法規/法規標準.doc

y
3 L L Report No.: BTL-FCCP-3-2111C171A

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international
standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes no responsibility for the data provided
by the customer, any statements, inferences or generalizations drawn by the customer or others from
the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in
this test report is (are) included in the conformity assessment authorities acceptance respective.
Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note

This is a supplementary report to the
original test report (BTL-FCCP-3-
2111C171). Added the antenna (ant.2~7)
BTL-FCCP-3-2111C171A | Roo | Which maximum antenna gain are larger | 1. 04 2025 | Invalid
than the original so radiated spurious
emissions had been retested and
recorded in the report, the original test
results please refer to original report.

BTL-FCCP-3-2111C171A RO1 Modified the comments of TCB. Mar. 07, 2025 Invalid

BTL-FCCP-3-2111C171A RO2 Modified the comments of TCB. Mar. 11, 2025 Valid
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1. APPLICABLE STANDARDS

following standards:
ANSI C63.26-2015

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

The following reference test guidance is not within the scope of accreditation of A2LA:
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

FCC Part 27 Subpart L, M, H & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 Output Power PASS | -
27.50(d)(4) Equivalent Isotropic Radiated Power &
27:50(c)(10) Equivalent Radiated Power PASS | -
27.50(h)(2) q
2.1049 Occupied Bandwidth PASS | -
2.1051
27.53(h)= _ o e |
27.53(g) Conducted Spurious Emissions PASS
27.53(m)(4)&(m)(6)
2.1053
27.53(h) Radiated Spurious Emissions PASS | -
27.53(m)(4)&(m)(6)
2.1051
27.53(h)
27.53(q) Band Edge Measurements PASS | -
27.53(m)(4)&(m)(6)
27.50(d)(5) Peak To Average Ratio PASS | -
2.1055 -
2754 Frequency Stability PASS | -
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2.1 TEST FACILITY

China

BTL's Registration Number for FCC: 747969
BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

The test facilities used to collect the test data in this report is at the location of Room 108-116, 309-310,
Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong, People’s Republic of

Test Site Method Measurement Frequency Range U,(dB)
SSL-CBO1 CISPR 9kHz ~ 30MHz 2.74
Test Site Method Measurement Frequency Range : r/1tv U,(dB)
30MHz ~ 200MHz \ 4.70
30MHz ~ 200MHz H 3.56
(3m) 200MHz ~ 1,000MHz H 4.54
1GHz ~ 6GHz - 4.56
6GHz ~ 18GHz - 5.14

2.3 TEST ENVIRONMENT CONDITIONS

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

Test Item Temperature | Humidity | Test Voltage Tested By Test Date
Radia(tgiﬁg‘:g%%sm"zifsmns 22°C 50% | AC 120V/60Hz | Young Zou | Feb. 17, 2025
e St SO gy | s | Ac v | vong 200 | 0 150
Radia(tAegoflgulri(%‘; ,\'imgsms 23°C 45-50% | AC 120V/60Hz | Young Zou | Feb. 20, 2025
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Module
Brand Name Fibocom
Test Model NL668-LA
Series Model NL668-LA-05, NL668-LA-10, NL668-LA-30
Model Difference(s) Only differ in memory.
Hardware Version V1.0.0
Software Version 19005.1000.15.02.00.05
Power Source DC voltage supplied from external power supply.
Power Rating DC 3.3V~4.3V
IEMI No. Radiated | 860333050409543
WCDMA/HSDPA/HSUPA UL: QPSK
Modulation Type DL: QPSK,16QAM
yp T UL: QPSK,16QAM
DL: QPSK,16QAM,64QAM
WCDMA Band IV QPSK 23.64 dBm
HSDPA Band IV QPSK 22.39 dBm
HSUPA Band IV QPSK 22.34 dBm
LTE Channel Bandwidth QPSK 16QAM
(MHz) (dBm) (dBm)
1.4 22.12 21.36
3 22.20 21.44
5 22.08 20.90
Band 4 10 22.37 21.97
15 22.41 21.73
20 22.18 21.08
5 22.42 21.30
10 22.89 22.16
Band 7 15 22.89 22.73
20 22.63 21.58
'I\\I"gtxe (%‘tp“t FETE 5 21.75 20.52
Band 38 10 21.78 21.38
15 21.65 21.36
20 21.91 20.87
1.4 22.55 22.09
3 22.76 21.66
5 22.31 21.38
Band 66 10 22.66 21.58
15 22.95 22.25
20 22.60 21.84
1.4 22.77 22.07
3 22.91 22.23
Band 12 5 22.66 21.97
10 22.89 22.21
5 23.23 22.19
Band 17 10 23.35 22.27
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
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2. The Output Power test results refer to Report No.: BTL-FCCP-3-2111C171.

3. Channel List:

WCDMA Band IV
Test Frequency ID | UARFCN Freq“e?h%;’)f Uplink | yaArECN Freq“e”?m';)mw”"”k
Low Range 1312 1712.4 1537 2112.4
Mid Range 1413 1732.6 1638 2132.6
High Range 1513 1752.6 1738 2152.6
LTE Band 4
Testrrequeney | Popens | | Catemeol [ v, | Feaena
1.4 19957 1710.7 1957 2110.7
3 19965 1711.5 1965 21115
5 19975 1712.5 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 | 20175 1732.5 2175 2132.5
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
High Range 5 20375 1752.5 2375 2152.5
10 20350 1750 2350 2150
15 20325 1747.5 2325 21475
20 20300 1740 2300 2145
LTE Band 7
Testrreqeney | Pt | o | ool [ v, | rewenas
5 20775 2502.5 2775 2622.5
10 20800 2505 2800 2625
Low Range 15 20825 2507.5 2825 2627.5
20 20850 2510 2850 2630
Mid Range 5/10/15/20 21100 2535 3100 2655
5 21425 2567.5 3425 2687.5
High Range 10 21400 2565 3400 2685
15 21375 2562.5 3375 2682.5
20 21350 2560 3350 2680
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LTE Band 12
Bandwidth Frequency of Frequency of
UEEE (AR TE 1D (MH2) Nuw | Uplink MHZ) | Nt | Downlink (MHz)
14 23017 699.7 5017 729.7
3 23025 700.5 5025 730.5
Low Range
5 23035 701.5 5035 731.5
10 23060 704.0 5060 734
Mid Range 1.4/3/5/10 23095 707.5 5095 737.5
1.4 23173 715.3 5173 745.3
3 23165 714.5 5165 744.5
High Range
5 23155 713.5 5155 743.5
10 23130 711.0 5130 741
LTE Band 17
Bandwidth Frequency of Frequency of
Test Frequency 1D (MH2) Now | yplink MHz) | N | Downlink (MHz)
5 23755 706.5 5755 736.5
Low Range
10 23780 709 5780 739
Mid Range 5/10 23790 710 5790 740
5 23825 713.5 5825 743.5
High Range
10 23800 711 5800 741
LTE Band 38
Bandwidth Frequency (UL and DL)
Test Frequency ID (MHz) EARFCN (MH2)
5 37775 2572.5
10 37800 2575
Low Range
15 37825 2577.5
20 37850 2580
Mid Range 5/10/15/20 38000 2595
5 38225 2617.5
. 10 38200 2615
High Range
15 38175 2612.5
20 38150 2610
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LTE Band 66
Bandwidth Frequency of Frequency of
Test Frequency ID (MH2) Nuo | yplink (MHz) | NP | Downlink (MH2)
1.4 131979 1710.7 66443 2110.7
3 131987 1711.5 66451 21115
5 131997 1712.5 66461 2112.5
Low Range
10 132022 1715 66486 2115
15 132047 1717.5 66511 2117.5
20 132072 1720 66536 2120
Mid Range 1.4/3/5/10/15/20 | 132322 1745 66786 2145
1.4 132665 1779.3 67129 2179.3
3 132657 1778.5 67121 2178.5
5 132647 1777.5 67111 2177.5
High Range
10 132622 1775 67086 2175
15 132597 1772.5 67061 2172.5
20 132572 1770 67036 2170
4. Table for Filed Antenna:
Model Name Antenna Gain
Ant. Brand or P/N Type Connector (dBi) Note
14 WCDMA Band IV
14 LTE Band 4
2.6 LTE Band 7
1 N/A N/A Dipole SMA -14 LTE Band 12
-0.7 LTE Band 17
1.8 LTE Band 38
1.6 LTE Band 66
2.26 WCDMA Band IV
2.26 LTE Band 4
£ 3.39 LTE Band 7
2 @ FOYSLOLE0 | pinole N/A 0.54 LTE Band 12
01-K0
v 0.54 LTE Band 17
3.39 LTE Band 38
2.26 LTE Band 66
3.51 | WCDMA Band IV
3.51 LTE Band 4
» 2.53 LTE Band 7
3| &Sy | FOYSLOUEO | pigge N/A 25 | LTE Band 12
02-K0
v 2.5 LTE Band 17
2.27 LTE Band 38
3.51 LTE Band 66
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Ant. Brand Mogflp?ﬁ me A'jl:[;:ena Connector g%':; Note
3.55 WCDMA Band IV
3.55 LTE Band 4
3.4 LTE Band 7
4 n TQX'O;?'Z?HK Dipole IPEX 5.1 LTE Band 12
5.1 LTE Band 17
3.4 LTE Band 38

3.96 LTE Band 66
2.68 WCDMA Band IV

2.68 LTE Band 4
3.35 LTE Band 7
5 | Kenbotong K'T'Hng'PTZ“' Dipole IPEX 3.85 LTE Band 12
3.85 LTE Band 17
3.18 LTE Band 38
2.68 LTE Band 66
3.6 | WCDMA Band IV
3.6 LTE Band 4
¥ 4,71 LTE Band 7
6 | &Y | OO bipole N/A | -0.02 | LTE Band 12
- -0.02 LTE Band 17
4.71 LTE Band 38
3.6 LTE Band 66
2.65 | WCDMA Band IV
2.65 LTE Band 4
2.27 LTE Band 7
7 Kenbotong TRX-071427HK Dipole IPEX 3.26 LTE Band 12

22-L

3.26 LTE Band 17
2.49 LTE Band 38
2.65 LTE Band 66

Note: The antenna gain is provided by the manufacturer.
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3.2 DESCRIPTION OF TEST MODES
Following mode(s) is (were) found to be the worst case(s) and selected for the final test.
WCDMA BAND IV MODE
Test ltem Available Channel Tested Channel Mode
Radiated Spurious Emissions 1312 to 1513 1413 WCDMA
LTE BAND 4 MODE
Test Item |Available Channel Tested Channel Cha”r.‘e' Modulation Mode
Bandwidth
Radiated 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
LTE BAND 7 MODE
Test Item |Available Channel Tested Channel Cha”’.‘e' Modulation Mode
Bandwidth
Radiated | 20775 to 21425 21100 5MHz QPSK 1RB
Spurious
Emissions | 20850 to 21350 21100 20MHz QPSK 1RB
LTE BAND 12 MODE
Test Item |Available Channel Tested Channel Cha”’.‘e' Modulation Mode
Bandwidth
. 23017 to 23173 23095 1.4MHz QPSK 1RB
Er"’r‘]‘ljgf)ﬂ 23017 to 23173 23095 5MHZ QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
LTE BAND 17 MODE
Test Item | Available Channel Tested Channel Chanr_1e| Modulation Mode
Bandwidth
Radiated | 23755 to 23825 23790 5MHz QPSK 1RB
Spurious
Emissions | 23780 to 23800 23790 20MHz QPSK 1RB
LTE BAND 38 MODE
Available Channel .
Test Iltem Channel Tested Channel Bandwidth Modulation Mode
gadiated 37850 to 38150 38000 5MHz QPSK 1RB
purious
Emissions | 37850 to 38150 38000 20MHz QPSK 1RB
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LTE BAND 66 MODE

Test Item | Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth

Radiated | 131979 to 132665 132322 1.4MHz QPSK 1RB

Spurious | 131997 to 132647 132322 5MHz QPSK 1RB

Emissions | 132072 to 132572 132322 20MHz QPSK 1RB
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3.3 BLOCK DIGRAM SHOWING THECONFIGURATIONOFSYSTEMTESTED

—— e —

EUT

—— ——

&
LiZ Power Source

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.

A DC power supply UNI-T UDP6721 AWP7224050018
Item Cable Type Shielded Type Ferrite Core Length

1 DC Cable NO NO 10m
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4. TEST RESULT
4.1 RADIATED SPURIOUS EMISSIONS MEASUREMENT

41.1 LIMIT

For band 4,12,17,66, the power of any emission outside of theauthorized operating frequency ranges must
be attenuated below the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit
equal to -13dBm.

For Band 7, 38, the power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission limit
equal to -25dBm.

E (dBpV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The emission
limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.

4.1.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

4. Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

5. EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.

6. Then EIRP is then converted to field strength as follows in Equation

7. E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.
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4.1.3 TEST SETUP LAYOUT

Below 30MHz

Communications
Test Set

Ground Plane

Receiver

30MHz to 1GHz

Ground Plane

Communications = ; L}
| ver
Test et BLelve Amp
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Above 1GHz

Ground Plane

Communications -
O Test Set Receiver Amp,

4.1.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX A.

4.1.5 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX B.

4.1.6 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX C.
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4. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna | Schwarzbeck FMZB 1513-60 00025 Mar. 29,2025
2 MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
EMC EMCCFD400-NM-N
3 Cable INSTRUMENT M-3000 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
4 Cable INSTRUMENT M-7000 N/A Jun. 06, 2025
EZ-EMC
5 | Measurement Software Farad Ver.NB-03A1-01 N/A N/A
6 966 Chamber room Tai He 9*6*6 ( NSA&VSWR N/A Jun. 06, 2025
7 Wideband Radio R&S CWM 500 104462 Jun. 28, 2025
Communication Tester
8 DC power supply UNI-T UDP6721 AWP7224050018 Mar. 20, 2025
Radiated Emissions - 30 MHz to 1 GHz
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Trlog-Broadband | g0 o heck VULB9168 01269 May 18, 2025
Antenna
2 Attenuator EMCI EMCI-N-6-06 AN-N0697 May 18, 2025
3 MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
n EMC
4 Preamplifier INSTRUMENT EMCO001330 980825 Jan. 10, 2026
EMC EMCCFD400-NM-N
5 Cable INSTRUMENT M-2500 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
6 Cable INSTRUMENT M-7000 N/A Jun. 06, 2025
EMC EMCCFD400-NM-N
7 Cable INSTRUMENT M-3000 N/A Jun. 06, 2025
EZ-EMC
8 |Measurement Software Farad Ver NB-03A1-01 N/A N/A
9 966 Chamber room Tai He 9*6*6 ( NSA&VSWR N/A Jun. 06, 2025
10 | . Wideband Radio R&S CWM 500 104462 Jun. 28, 2025
Communication Tester
11 DC power supply UNI-T UDP6721 AWP7224050018 Mar. 20, 2025
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Radiated Emissions - Above 1 GHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |MXE EMI Receiver Keysight N9O038A MY59050118 Jun. 28, 2025
Measurement EZ-EMC
2 Software Farad Ver.NB-03A1-01 NIA NIA
" EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Jan. 11, 2026
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-1
6 Cable INSTRUMENT 000 N/A Dec. 09, 2025
Double Ridged
7 Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 17, 2025
Antenna
8 | Band RejectFilter |~ COM-Mw | Z1PFO-C3000-4801 7513196 Jun. 28, 2025
9 | Band RejectFiter |~ CoM-mw | ZHPFOMIN00-1501 7513197 Jun. 28, 2025
10 Attenuator Talent Microwave| ATT-18G2W-10 N/A N/A
) 9*6*6
11 |966 Chamber room Tai He ( NSAGVSWR ) N/A Jun. 06, 2025
Wideband Radio
12 | Communication R&S CWM 500 104462 Jun. 28, 2025
Tester
13 | DC power supply UNI-T UDP6721 AWP7224050018 Mar. 20, 2025

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos
30 MHz to 1 GHz
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Radiated Emissions Test Photos

1 GHz to 18 GHz
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Report No.: BTL-FCCP-3-2111C171A

Radiated Emissions Test Photos
Above 18 GHz
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APPENDIX A - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Report No.: BTL-FCCP-3-2111C171A

‘Test Mode : ‘TX Mode

‘Test Mode : |TX Mode

Ant 0°

Ant 0°

1z 3
- x % %
. »
. E]
"
T W [ THrl B EXT
Readng Corect  Mazsure Reading  Comect Messure =
MNo. Mk Fraq Level Factor ment Limit  Margin No. Mk. Freq.  Level Factor  ment im targin
Wz T & @wm  dBuvim 08 Delecior  Comment M s = WU dEAVm @5 Demcwr  Comment
T Toier 2513 20T d5m 2id 7ETA ek 1 44783 2105 2137 4242 6es4 2712 QP
5 T mE T a5 R RS 2 oajez 2192 2182 4204 6es4 2890 QF
YT Ty T Ryt R R K —"— 3 103587 2067 2162 4229 6854 2725 QP
B 00383 2133 2127 4200 11584 7334 AVG
5 00458 1086 2131 4007 11430 7342 peak
s 00458 1872 2131 4003 11338 7436 AVG
° o
Ant 90 Ant 90
1500_dhulti 1500 d0w
1a
13
1 2z E)
® X% *
»
- El
w w
v
n ‘w
o s (MHz) 0150 w5 05 JCTEY 5 T
Reading  Comect  Measure- Reading Cormest Measure
No. Mk.  Freq, Level Factor  ment Limit  Margin No. Mk.  Freq, Level Factor ment imit  Margin
Wz aea ®  cwm d@euwm o Damcor  Comment T & Enm oA & DSt Comnet
00380 2312 2127 4430 11687 7148 peak 1 55230 2140 2145 4285 0854 2008 QF
2 00380 2138 2127 4280 11987 T3 AVG 2 74831 2057 2160 4217 0854 2737 QF
3 00853 1845 2133 3878 11131 7153 peak T 117815 2178 2158 234 soss 280 OF
B 00853 1742 2133 3875 11131 7286 AVG
5 © 01290 2089 2128 4225 10540 0315 peak
5 07280 1813 2128 4042 10540 0498 AVG
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1GHZ)
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Test Mode : WCDMA Band IV_TX CH1413 ‘ ‘Test Mode : WCDMA Band IV_TX CH1413

Vertical Horizontal
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No. Mk.  Freq Level Factor ment Limit  Margin No. Mk.  Freq, Level Factor ment Limt  Margin
23 g ® uvm  dBuvm G5 Decior | Comment

[T ET (3] dBuVm  dBuwim 05 Detecor Comment

857750 3605 -16.07 1008 8230 £33 peak
1433100 3100 -11.34 1086 6230 6264 peak
3501000 3213 841 2272 8230 -59.58 pesk

557050 3915 -11.74 2741 8230 -5489 pesk !
2
3
4 4619500 3055  -6.22 2433 8230 5787 peak
5
B

1638800 3054 -1133 1821 B230 5308 peak
3501000 3268  -841 2327 8230 -59.03 pesk
4017200 3100 670 2530 6230 5700 peak
6352500 3054  -227 2827 8230 -5403 pesk
£30.2500 3040 083 3112 8230 5118 peak

5705050 3005 357 2648 8230 582 pesk
T E330d450 3223 D51 3284 85230 4048 peak

af o sf o] ] <

[Test Mode : [LTE Band 4_TX CH20175_1.4MHz | |[Test Mode : [LTE Band 4_TX CH20175_1.4MHz

Vertical Horizontal
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o m
1m0 100
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Reading Comect  Measure
No. Mk. Freq. Level  Factor ment Limit Margin Reading Comest Measure:
Limt  Margin
[T & @um  dBuvim @8 Decor  Gomment No. Mk Freq Level Faclor ment ®
T ®  ®wim  @m 8 Deledar  Gommert

568750 3077 1183  27.04 8230 5436 peak
1546450 3088 -11.24  19.85 6230 6265 peak
3501000 3252 -@41 2311 8230 -50.19 peak
4004800 3118 557 0661 B230 5660 peak
7181850 3061  -083 2068 8230 -5262 peak

T E0B.0350  30.82 1.18 3210 8230 5020 peak

1 852000 3633 1604 1030 8230 6201 peak
2 2804750 3083 1088 1075 8230 6255 peak
3 4865000 3103 614 2489 8230 5741 peak
4 Bar2200 3147 225 2022 5230 5308 peak
5
6

| o &f wl | -

8108500 3067 056 3123 8230 -51.07 peak
9267650 3085 171 3250 8230 4874 peak
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Report No.: BTL-FCCP-3-2111C171A

Test Mode : [LTE Band 4_TX CH20175_5MHz

| [Test Mode : |LTE Band 4 TX CH20175_5MHz

Vertical

Horizontal
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Reading Comect Measure- Reading Comect Measure
Mo. Mk Freg, Level Factor ment Limit  Margin No. Mk.  Freq. Level Factor ment Limit  Margin
W W = Eim  GEWm @8 Demdar  Gomment Wz aeuw = @uwim  dEwim 05 Deecior  Comment
1 568750 4043  -11.83 2860 8230 -5370 peak 1 428100 3098 1188 1910 8230 6320  peak
2 1675550  30.41  -11.21 1020 8230 6210 peak 2 1808500 3033 -11.23 1910 8230 6320  peak
3 3501000 3242  -941 2301 8230 -50.20 peak 3 3501000 3151 -641 2210 B230 8020 peak
3 5407050 2895 468 2506 8230 5724 peak 4 5470800 3034 454 2580 B230 5650 peak
5 7240350 30.88 -0.81 3017 8230 5213 peak 5 7342200 3140 -0.58 3081 8230 -51.38 peak
B ' 9408300 30.11 188 3210 8230 -50.20 peak © ' BB3TIS0 3084 D24 3148 8230 -50.82 peak

[Test Mode : [LTE Band 4_TX CH20175_20MHz

Vertical

| [Test Mode : |LTE Band 4_TX CH20175_20MHz

Horizontal
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Reading Comect Measure-
. Reading Comect Measure-
Ne. Mk. Freq.  Level Factor  ment  Limit  Margin No. Mk. Freq  Level Factor ment  Limt  Margin
MHz dBuv ] dBuvim  dBuvim [ Detector  Comment W P = T dEavm = Demdor  Commant
1 568750 3831 1183 2748 6230 5482 peak T T o 0 maE  m2a Bier e
2 1548450 3048 1124 1022 8230 6308 peak 2 1507850 3042 1128 19.14 6230 6318 peak
3 3501000 3248 041 2307 8280 50.23 peak T I AT mm w00 e
4 8008050 3217 277 2040 6230 5280 peak T I W3 A% HE B3 BeAT pek
5 7885400 3118 035 X X %
3154 8230 5076 peak 5 7565300 3082  -0.11 3071 6230 5158 peak
§ * 8308600 3102 787 3200 8230 4031 peak -
6 * 9573200 3056 218 3274 6230 4950 peak
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Report No.: BTL-FCCP-3-2111C171A

Test Mode : [LTE Band 7_TX CH21100_5MHz

| [Test Mode : |LTE Band 7_TX CH21100_5MHz

Vertical

Horizontal
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Readng Comect Measure Reading Comect Measure
No. Mk Freq  Level Factor ~ ment  Limit  Margin Moo Mk, Freq.  Level Factor  ment Limit  Margin
MHE aBuy @ @uvim - gBuvim s Detector  Comment MHZ dBuY ] dBuvim  dBuVim [ Detector  Comment.
1 552200 3885 1171 2724 7030 4308 peak 1 800700 3087 -12.12 1876 7030 5155 peak
7 1420350 3086 -1185 1811 7030 -51.18 peak 3 1614350 3043 1123 1020 7030 5110 peak
3 3501000 3208 241 2284 7030 4768 peak 3 3501000 31.07 -0.41 2166 7030 4864 peak
4 5358550 3006 480 2528 70.30 4504 peak 4 5625300 3025 410 2015 7030 4415 pesk
5 7410100 3058 D41 3018 7030 4D1A2  peak 5 7631380 3078  -D.16 3082 7030 3068 peak
§ ' e772050 3150 223 3373 7030 3657 peak & BiT7300 3053 132 3235 7030 3705 pesk

[Test Mode : [LTE Band 7_TX CH21100_20MHz

Vertical

| [Test Mode : |LTE Band 7_TX CH21100_20MHz

Horizontal
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W @ ®  @mwim  douwim oo Detecar  Comment e W e Dol Gl
1 561000 3028 1178 2740 7030 4281 peak T azein 3134 TiE@ 1640 7030 5084 peak
2 1405800 3181 1188 1985 7030 5085 peak 2 1541600 2288 1124 1872 7030 5158 peak
3 3501000 3208 841 2367 7030 4873 peak 3 3501000 3123 @41 2182 7030 4848 peak
4 4782000 3111 588 2513 7030 4517 peak TS 08 S mal 700 9540 pek
5 8858500 3132 -185 2037 7030 4083 peak 5 7085150 3083 1.7 2878 7030 4054 peak
§ * 8351000 3095 065 3160 7030 3870 pesk T * 012450 3004 T4l 3235 7030 3705 peak
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Report No.: BTL-FCCP-3-2111C171A

Test Mode : [LTE Band 12_TX CH23095_1.4MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_1.4MHz

Vertical Horizontal
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Readng Comeot Measure Readng Comect Measure-
No. Mk. Freq. Level Factor  ment Limit  Margin Mo Mk, Freq. Level Factor ment Limit  Margin
MHz dBuY a5 dBuvim  dBuV/im ] Detector  Comment MHz BV ) dBuvim  dBuvim (] Defector  Comment.
1 54.2500 3109 -187 2842 8230 -5288 peak 1 542500 3019 187 2852 8230 5378 peak
3 1500100 3066 116 2047 8230 5283 peak 2 1624050 2964 128 2830 8230 5284 peak
3 4588000 2070 370 3340 8230 4881 peak 3 42801850 2020 285 3205 6230 -5025 peak
4 8252800 3030 754 3784 8230 4440 peak 4 8100800 30.88 725 3791 8230 4439 peak
5 * 738.1000 4432 953 5385 6230 2845 peak 5 v 7378150 3878 851 4828 8230 3401 peak
0 E34.1300 2988 10.85 40.03 8230 4107  peak &  &710800 3203  10.83 4208 8230 -3034 peak

|Test Mode : [LTE Band 12_TX CH23095_5MHz | [Test Mode : |LTE Band 12_TX CH23095_5MHz

Vertical Horizontal

10 diwrm
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B T T Y P TR T T TR Wiz S O s
Reading Comect Measure .
; Reading Comest Measure
Limit M L .
Mo. Mk.  Freq.  Level  Factor  ment m aram Mo. Mk. Freq.  Level  Factor ment  Limit Margin
MHz dBuv a8 dBuvim  dBuVim [ Detector  Comment
W @ ®  duwim  douwm @5 Deedar  Comment
! 576450 3028 191 2837 8230 5393 peak 1 384300 3040 158 28E2 8230 524E  peak
T 1504950 3027 118 2908 6230 5332 peak T wmE T mT S TR
3 4607800 3088 426 81 E230 4740 peak 3 4004300 3008 443 3451 6230 4778 peak
R 4 caneanl @103 788 20071 9230 4328 peak
5 ' TESUG00 4447 048 5380 8230 2844 pear 5 ' 7385950 3618 954 4872 8230 3358 peak
§ ESITIED 0iE fDEd 4107 8230 4129 peak § 0335550 282a 1185 4114 8230 4118 peak
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Report No.: BTL-FCCP-3-2111C171A

Test Mode : [LTE Band 12_TX CH23095_10MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_10MHz

Vertical Horizontal
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] ©  muum  dewum g Dewcwr  comment W @ ®  mwm  Ewim 05 DEeddr  Commen
1 £5.2200  30.35 171 2684 8230 5368 peak 1 557050 3032  -1.74 2858 8230 5372 peak
2 1570700 3047  -122 2025 8230 5305 peak 2 1687100 3049 150 2800 8230 56331 peak
3 5072400 2070 450 3438 8230 47.02 peak 3 3530800 2966 D84 20230 8230 5200 pesk
4 420700 3110 783 3683 6230 4337 peak T sl 04 §%E  Wes 230 9 e
5 * 7337350 4568 041 8510 6230 -27.20 peak T TaneTe0 4034 ©4F 4980 5230 3250 pemk
6 2855400 3060 11065 4185 8230 4066 peak © 5568350 3080 1081 4171 8230 4058 pesk

[Test Mode : [LTE Band 17_TX CH23790_5MHz | |[Test Mode : |LTE Band 17_TX CH23790_5MHz

Vertical Horizontal
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No. Mk Freq. Level Factor ment Limit Margin MHZ aBuv a8 gBuvim  dBuw/m =) Datector  Comment
W G ®  ®wnm  Gewm @8 Deedir  Commert
T 478450 2067 158 2808 8230 5422 peak
! 40EBSD 3088 183 2039 8230 5207 peak 2 1560400 3003 121 2882 6230 5348 peak
2 1381550 2061 216 2745 8230 5485 peak 3 4065000 2077 380 3363 B230 4807 peah
3 2351550 2021 318 2603 8230 5627 peak 3 6624400 2873 814 3787 0230 3443 peak
% FImEss0  2ees 320 3288 8230 4944 peak 5 TaTomn  a04 681 500i 5230 3225 pear
5 ' 7308550 4538 950 5402 8230 -27.383 peak ® 0248250 3077 1168 4245 EB230 3085 peak
§  ozzess) 3022 1164 4180 8230 4044 pesk
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Test Mode : [LTE Band 17_TX CH23790_10MHz ‘ ‘Test Mode : |LTE Band 17_TX CH23790_10MHz

Vertical Horizontal
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Readng Comest Measure Reading Comect Measure
No. Mk. Freq.  Level Factor  ment Limit  Margin No. Mk.  Freq Level Factor  ment Limit  Margin
[ dE 3 dEWIm  dBuVim G5 Detector  Comment =3 g & VM GEUWm 08 Dector  Comment
1 542500 3127  -167 2080 6230 -5270 peak 1 454300 20.88 158 2330 8230 5400 peak
2 13891550 2889  -2.18 2673 6230 5557 peak 2 1522200 2038 128 2812 6230 5418 pesk
3 4148050 2848 238 3185 8230 -5045 peak 3 4965700 20.87 438 3425 8230 4805 peak
4 eipao0 3073 727 3800 9230 2430 peak % 6250850 3054 763 3807 6230 423 peak
5 * 7a7B150 4465 851 5416 8230 -26.14 peak 5 * 7418800 3988 001 4959 8230 3271 pesk
§  ©038700 3031 1127 4158 6230 4072 peak § 8341300 3082 1085 4117 8230 4113 peak

|Test Mode : [LTE Band 38_TX CH38000_5MHz | |[Test Mode : |LTE Band 38_TX CH38000_5MHz

Vertical Horizontal
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Reading Comect Measure— Reading Comect Measure
No. Mk. Freq. Level Factor ment Limt Margin No. Mk. Freq. Level  Factor ment  Limit Margin
MHz dBuv a5 dsuvim  dBuvim [} Detector  Comment ] aBuv L) asuvim  aBuwm a8 Detector ~ Commaent
1 561900 3802 1170 2723 70.30 4307 peak 1 50.1000 30.66 -1203 1863 70.30 5167 pesk
2 1560100 3007 1118 1888 7030 5142 peak 2 1551300 3020 1123 1867  70.30 5133 peak
3 3501000 3280 o4 2348 7030 4682 peak 3 3501000 32.08 a4 2265 7030 4765 peak
4 5082100  30.96 -5.38 2558 7030 4472 peak 4 5140300 30.06 528 2570 7030 4460 peak
5 8401300 3085 220 2885 7030 4185 peak 5 6857200 3124  -150 2008  70.30 4002 peak
6 * 8248150 33.87 0.681 3448 7030 -35.82 peak 9 ° 8743850  30.08 oes 3103 7030 -38.27 peak
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Test Mode : [LTE Band 38_TX CH38000_20MHz ‘ ‘Test Mode : |LTE Band 38_TX CH38000_20MHz

Vertical Horizontal
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Readng Comect Measure Reading Comecl  Measure
No Mk Frea.  Level Factor  ment  Limit  Margin No. Mk.  Freq.  Lewvel Factor ~ment  Limit  Margin
MHz dBuv d8 dBuVim  dBuVim a8 Detector ~ Comment MRz aBuv =] dsuvim  dBuvim [ Detector  Comment
1 557050 3801 -11.74 2087 70.30 4343 pesk 1 382450 3183 -1231 1952 7030 5078 peak
2 1831000 2070 1128 1883 7080 5177 peak 2 1357300 9189 -1228 1933 7030 5087 peak
3 3501000 3165  -941 2224 7030 4808 peak 3 350.1000 3008 041 21568 7030 4872 peak
4 4820900 30.82 589 2513 7030 457 peak 4 4635000 3049 6.0 2430 7030 4600 peak
5 6020250 3055  -147 2008 70.30 4122 peak 5 8784150 3186 -163 3023 7030 4007 peak
@ " e437F400 3121 204 3320 TO.30 9709 peak 8 * 9170850 31.31 153 3284 7030 -3T46 peak

[Test Mode : [LTE Band 66_TX CH132322_1.4MHz| |Test Mode : |LTE Band 66_TX CH132322_1.4MHz

Vertical Horizontal
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Reading Comecl Measure Reading Comect Measure-
No Mk Freq Level Factor ment Limit  Margin No. Mk. Freg.  Level Factor  ment Limit  Margin
MHz dBuv ] dBuvim  dBuVim (] Detector  Comment MHz dBuv ] dBuvim  dBuvim ] Detector  Comment

1 542500 3033  -167 2868 8230 5364 pesk 1 568750 3088  -183 2815 8230 -53.15 pesk

2 1580100 30.25 -1.18 2808 8230 -5324 opeak 2 156.1000 20.95 123 2872 8230 -5358 peak

3 4703800 2034 383 3327 8230 4903 pesk 3 4378850 3017 316 3333 6280 4807 peak

3 6780300 30.37 B30 3873 8230 4357 peak % 6778400 3051 B35 3885 6230 4344 peak

5 v 2210380 3172 1080 4232 6230 3008 peak 5 8578980 3107 1078 4186 8230 4044 peak

® 0243400 3023 1187 4100 6230 4040 peak § * op6basD  s002 1221 4203 8230 4007 peak
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Report No.: BTL-FCCP-3-2111C171A

Test Mode : [LTE Band 66_TX CH132322_5MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_5MHz

Vertical

Horizontal
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Reading Comect Measure Reading Comect Measure
No. Mk. Freq.  Llevel Factor ment Limit Margin Mo Mk, Freq.  Level  Factor ment  Lmit  Margin
MHz aBuv ) @Buvim  dBuvim L Detector ~ Comment. MHz dBuv @B dBuvim  dBuvim [} Detector  Comment
1 552200 3784 -1171 2623 6230 -56.07 peak 1 450350 3066 -1186 1800 6230 6330 peak
2 1527050 3121 1128 1985 8230 6235 peak 2 1483100 3105 -1134 1871 8230 D258 peak
3 350.1000 3222 241 2281 8230 5040 peak 3 3501000 3082 841 2141 B230 -60.80 peak
4 Ba2gd4s0 3055 480 2560 B230 5661  peak 4 4028900 3082 588 2403 6230 5737 peak
5 8078450 3104 -138 2965 6230 -5285 peak 5 6842050 3038 -1.67  28.81  B230 5340 peak
& " B832300 30.54 0.4 3133 B2.30 5082 peak [ 8100050 3062 0.5¢ 3121 8230 -51.00 peak

Vertical

[Test Mode : [LTE Band 66_TX CH132322_20MHz | |Test Mode : |LTE Band 66_TX CH132322_20MHz

Horizontal
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Reading Comect Measure Readng Coredt Measure
No. Mk, Freq Level Factor  ment Limt  Margin Mo Mk.  Freg. Level Factor  ment Limit  Margin
MHzZ dBuv ] dBuvim  dBuvim (] Detector  Comment. MHz dBuV ] dBuim  dBuMim a8 Detector  Comment
1 557050 3830 1174 2085 8230 -5505 peak 1 478450 3084 1158 1835 8230 6285 peak
2 1301250 3122 1206 1016 6230 6314 peak 2 1an7EED 3018 1120 1880 8230 6344 peak
3 3501000 3218 841 2277 6230 5853 peak 3 3884150 3008 B35 2171 8230 0050 peak
4 5741700 2878 374 2605 6230 6625 peak 4 oa48g00 3118 201 2007 8230 6323 peak
5 764 7750 3104 0.00 34 8230 5128 peak 5 706.3000 3079 047 3126 8230 5104 peak
® ' 808.8200 3056 136 3182 6230 5038 peak ® ' el65000 3081 152 3213 8230 5017 pesk
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APPENDIX C - RADIATED SPURIOUS EMISSIONS (ABOVE
1GHZ)
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Test Mode : WCDMA Band IV_TX CH1413 ‘ ‘Test Mode : WCDMA Band IV_TX CH1413

Vertical Horizontal

1200 dBNm Az BN Fm
m m
80 o
= -
] L]
w m
) 2]
5 1 £ *
A A
£ £l
m m
i w
oo on
1000000 270000 aannon wn PHOLOD 50000 TN 1298000 14600 00 800D 0l WKz 00000 2700.00 0000 & D0OD 000 50000 120000 1290000 1860000 200000 HHz
Readng Comect Measure Reading Comect Measure
Mo. Mk. Freq. Level  Factor ment  Limt  Margin

No. Mk.  Freq.  Level Factor ment Limt  Margin
MHz dBuv a8 dBuvim  dBuVim a8 Detector ~ Comment

Wz T & dBuVim  dBuVim G5 Detecior Comment
1 ' 3485000 4045 D18 4037 8230 -3303 peak

1 " 3465000 4885  -0.18 4867 8230 -3363 peak

[Test Mode : [LTE Band 4_TX CH20175_1.4MHz | |[Test Mode : [LTE Band 4_TX CH20175_1.4MHz

Vertical Horizontal

120 i [ ——
o na
o
100
-
B
™
w
" Bl
@ ; 2 o
1
- %
£l 4 H
L) “»
- £l
m
»
w
»
wu s
NGO ZZ0D  G0L0D  GING)  ANDON 000 1170008 129008 T4G00m 00 00 Mtz
O0NGN ZA0000 MWD G000 Z0LAN G000  TIM00M  12SM0N 1468000 00 00 Mtz
Reading Comsct Measure
Limt  Margin Readng Comeot Measure
No. Mk. Freq.  Lewel  Fagior  ment g No. Mk. Freq. Level  Factor ment Limt Margin
MHz dBuv a8 dBuvim  dBuvim =] Detector  Comment
Wz e = ®uvm  dEwvm G5 Deecor | Comment
1 3465000 4868 D16 4050 6230 -3280 peak T w0 iz G e @i S e
2 6624500 4104 1007 6111 6230 3118 peak T eEw TR e mI =W A e

3 ' 8658500 4553 1215 5788 8230 -2482 peak

Page 36 of 74



y
3 L L Report No.: BTL-FCCP-3-2111C171A

Test Mode : [LTE Band 4_TX CH20175_5MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_5MHz

Vertical Horizontal

1200 B m AZ0D AR m
na m
1 ‘-.
s -
" -
. Y
& 3 “ i
=
» , 2 X
®
“ -
W £
m
Y
w
w
o
oo 000000 ZF0OAN 440000 &100.00 PHUROD FR00L00 1000 1290000 7460000 000,00 MHz
000000 27 00.00 aennon &ln00n oo 50000 120000 1250000 T 4E0 00 00000 MHz
T m Readng Comect Measure
eading Comsct  Messure No. Mk, Fi Level  Factor  ment mit  Margin
MNo. Mk Freq. Level Factor  ment Limit  Margin =
MHZ dBuy ] dBuvim  dBuvim [} Detector  Comment
MHz dBuV a8 dBuvim  dBuVim [ Detector  Comment
T 3456500 4078 022 4050 8230 3574 peak
1 3405000 4410  -0.18 4382 6230 3838 peak
2 ¢ Be50000 3877 1247 5164 8230 30368 peak

2  6e24500 3853 1007 4880 8230 -3270 peak
3 8650.000 4629 1217 5848 8230 -23.84 peak

[Test Mode : [LTE Band 4_TX CH20175_20MHz | |[Test Mode : |LTE Band 4_TX CH20175_20MHz

Vertical Horizontal

1200 duvin -
m o
™
™
=
s
" w
n i N
2]
% « &
50
= %
“
®
»
m
»
»
w
1
w0
1000000 2700.00 Aoy E1000n ZH00.00 H00.00 W00 1290000 1468000 RO00.00 HHz oo
T 0L W0 G000 Ol S Tii i T TR G
Readng Comeat Measure e =
No. Mk Fi Limit  Margin cading Comedl Measure -
o req.  Level  Factor  ment e No. Mk. Freq. Level  Factor ment Limit Margin
MHZ dBuY ] dsuvim  dBuvim a5 Detector  Comment.
W ©  cwm @eUm G5 Deisdor  Comment
T 0800500 4383 00O 5380 B230 2841 K
ped T 7164000 3828 1024 4350 B230 3380 peak
2 - 2616000 5181 1228 6407 6230 1823 peak
2 2816000 4400 1226  67.18 6230 2514 peak
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‘Test Mode

: |LTE Band 7_TX CH21100_5MHz

| [Test Mode : |LTE Band 7_TX CH21100_5MHz

Vertical

Horizontal

1200 dnmn 1200 o
m m

100 100

£l s

L o

m n

o 1 @

= @ ooy

“ “
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" 1

oo -

AO0000 ZA000 40060 G000 AOGON S0 118000 125008 1468108 600000 bz O T — T — ——
No. Mk. Freg. Hf:‘gg CFT::: Me’“a::E Limit  Margin Mo Mk Freq. RLE::;TQ CF::T:: Mema:.m- Limit  Margin

WE @ & @uim  SEUm @ Deleder  Commert = e e = e e
17 TSEB000 4533 1023 S5.56 0.0 -1474 peak 1 7oeed00 4210 1023 5238 7030 17.87 peak
2 9534000 3888 1098 4088 7080 2042 peak

[Test Mode : [LTE Band 7_TX CH21100_5MHz

| [Test Mode : |LTE Band 7_TX CH21100_5MHz

Vertical

Horizontal

22673.00

10t 1200 dWvim
m m
0 00
- 0
o [
e Bl
o o
50 A “ X
- an
= Ed
- El
" "
" 00 1970000 FOS5000  FIAMD G000 N0000 2395000 24E00.00 ZE500.00 HHz e
00 19700 ASSON0  FAMND  FRS008 TNl 2395000 2aE0000 26500, 00 Wiz
No Mk Freq Rf:fg‘:‘“ CF‘:':;: M;f:l'e' Limit  Margin Reading Comest  Measure - -
No. Mk.  Freq, Level Factor  ment Limit  Margin
=z il = cEdvim _ sEm = pescior  cemment MHz dBuv ] dBuvim  dBuvim L] Detector  Comment
1 2275180 4275 235 4510 7030 2520 pesk — e T TRk R T E ey
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[Test Mode : [LTE Band 7_TX CH21100_20MHz

| [Test Mode : |LTE Band 7_TX CH21100_20MHz

Vertical

2. ABuym
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T B T

Reading Comsct Measure

No. Mk.  Freq. Level Factor  ment Limit  Margin

L3 T 3 @uWiim  dBuVim @8 Detecor Comment

1 " 7579000 4815 1022 5837 7030 -1183 peak

Horizontal

1200 divim
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W0L0I0 ZZ0000  AAUGOD  GIODOD  7A0DGN  G0000 1120008 1208008 1458008 16000 00 Ml

Readng Comest Measure

No. Mk.  Freq Level Factor ment Limit  Margin

(173 [ & GBuVim  dBuVim 08 Deteclor Comment

1 " 7579000 4285 1022 5307 7030 -17.23 peak

[Test Mode : [LTE Band 7_TX CH21100_20MHz

| [Test Mode : |LTE Band 7_TX CH21100_20MHz

Vertical

P

W 1MW AN 740000 25000 JABI00  ZES0  Z4miie ZESML 00 HHz

Readng Comsct Measure

No. Mk.  Freq. Level Factor  ment Limit  Margin

53 T = GBuuim  dBuvim 0B De=cor | Gomment

1" 2332050 4228 287 4515 7030 -25.15 peak

Horizontal

200 e
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o

Y
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* 5
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£l

Y

i

oo
W TS G000 FANOD 000 2N0L00  2HSL00 2460000 000 Mz
Reading Comect Measure-

No. Mk. Freq Level Factor  ment Limit  Margin

(53 B ® GEuvm  dBuvim 05 Delecior | Comment

1 " 2301500 4275 282 4557 7030 2473 peak
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Test Mode : [LTE Band 12_TX CH23095_1.4MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_1.4MHz

Vertical Horizontal

1200 v 1D i
o m
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s s
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000000 190000 ZR0000 370000 4GOROD  S500.00 400 00 7308 00 020000 10000.00 HHz 000000 190000 AR0000 370000 4E0OOD  SSO000  G40000 FWO00 A2 00 10000.00 WHz

Readng Comect Measure Reading Comect Measure-
Mo. Mk.  Freq.  Lewvel Factor  ment  Limit  Margin Ne. Mk.  Freq.  Level Fagtor ~ ment  Limit  Margin
Wz aew ®  mwm dswim 05 Demcor  Comment

MRz B ] GBWVim dBuVim @8 Detector Comment
1 * 1414000 6848  -8.11 8035 8230 -2195 pesk
2 3533500 538 005 5321 6230 -2008 peak
3 4244500 5224 255 5579 6230 -2651 peak

1 1414000 5811 611 5200 8230 -30.30 peak
3 3533500 4544 005 4540 8230 3681 peak
3 ' 4744500 5104 255 5350 8230 2871 peak

Test Mode : |LTE Band 12_TX CH23095_5MHz | |Test Mode : [LTE Band 12_TX CH23095_5MHz

Vertical Horizontal

1200 diwim
1200 dtm
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B e T e T T T T T T 0 o
0TGN0 000 0Ll 000 G000 a0 W i TG 00 Wiz
Reading Comect Measure _
No Mk. Freq  Level Factor ment Lmt Margin Resding Comect Wassuwrs N
No. Mk it
W dw ®  @um  dEwim @5 Deedor Commert o Mk Frea  Lewsl  Faelor  ment  Lm sran
T ®  @uim dBavm @8 Delecor Commenl
1 1408500 G408 G2 5860 8230 2374 peak
T 1402600 6773 012 6101 6230 3008 peak
7 2118000 4420 405 4015 6230 4215 peak
2 3520000 4328 D04 4332 6230 3898 paak
3 3524500 6148 001  B147 8230 3083 peak
3 4231000 486E 252 5121 8230 2100 peak
4 9231000 5298 253 5648 6230 2581 peak
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Test Mode : [LTE Band 12_TX CH23095_10MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_10MHz

Vertical Horizontal

1200 i 200 dwm
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00000 TH0GD 2000 70000 00D  SENG00  GAO 00 70600 G20 TR 000600 AN PO WOO0D 40U S00D G400  JW0M0D 6700 180001 00 Wiz

Reading Comect Measure- Reading Comect Measure
No. Mk.  Freq, Level Factor ment Limit  Margin No. Mk Freq Level Facior  ment Limit ~ Margin
MRz B & dBuWim  dEuVim o5 Detector Comment MRz a8 -8 @Buvim  dBuVim @8 Detector  Commant
* 1405000 6361 613 5748 B230 2482 peak 1 1405000 5525 -6.13 4812 8230 -33.18 peak
Z111500 4046 407 4543 8230 3688 peak 2 3515500 4147 D02 4145 8230 4085 peak

3 " 4217500 47.88 248 5037 8230 -31.83 peak

3515500 4829 002 4827 8230 -34023 peak
3217500 5252 248 5500 8230 -27.30 peak

a| w| | =

[Test Mode : [LTE Band 17_TX CH23790_5MHz | |[Test Mode : |LTE Band 17_TX CH23790_5MHz

Vertical Horizontal

1200 duavim 100 i
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00000 TI00.00 o0 Admwon R L 400 00 7300 00 4200 00 1000000 HHz 1000000 1900.00 200000 a0n 60000 SO0 G400 00 730000 LENTH 0000 Ml

Reading Comect Measure- _ Reading Comect Measure-
No. Mk Freq Level Factor  ment Limit  Margin No. Mk. Freq.  Lewel Factor  ment Limit  Margin
MHz dBuv @B dBuvim  dBuV'm [ Detector  Comment MHZ dBuv [ dBuvim  dBuvim (] Detector  Comment
T ' 1414000 6738 6.1 8128 9230 2102 peak 1 ' 1414000 5857 611 5348 8230 2884 pesk
2 3538000 52.04 007 52.11 8230 -30.19 peak 2 3538000 4850 0.07 4857 8230 -33.73 peak
3 4248000 5012 257 5268 6230 -2861 pesk

3 4240000 5556 257 58.13 8230 -2417 peak
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3L

Test Mode : [LTE Band 17_TX CH23790_10MHz ‘ ‘Test Mode : |LTE Band 17_TX CH23790_10MHz

Vertical Horizontal

200 RN 1200 diim
na o
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® ERE ol H
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L) oo
1000000 190000 20000 320000 AGI0O0 SSR00 G400 00 7300.00 200 00 000000 WHz 000,000 T900.00 200000 Ery 60000 50000 G400 00 000 8200 00 1000 00 HHz
Reading Comect Measure- Reading Comect Measure
No. Mk, Freq.  Lewel  Facior ment  Limt  Margin No. Mk.  Freq.  Level  Factor ment  Limt  Margin
MHZ L= a5 asuvim - dBuvim o8 Detactor  Comment MHz dBuY a8 dBuvim  dBuVim =) Detector  Comment
T ' 1408500 6833  -8.12 6021 6230 2209 peak T * 1400500 5823  B12 5311  B230 2018 peak
2 2116000 4740 405 4335 6230 3805 peak 7T 3526000 4448 004 4453 8230 3777 pesk
3 3520000 5199 0.04 5203 B230 -3027 peak 3 4235500 49.35 253 51.88 8230 -3042 peak
4 4235500 5234 753 EB487 6230 2743 peak

|Test Mode : [LTE Band 38_TX CH38000_5MHz | |[Test Mode : |LTE Band 38_TX CH38000_5MHz

Vertical Horizontal
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000,000 27 00.00 440000 10000 i 50000 120008 1290000 1460000 000, 00 Mz 000,000 27 00.00 Aan 0o 100 FHN0.00 00NN TIFN000 1290000 1460000 0000 MHz
Reading Comect Measure- Reading Comect Measure-
Moo Mk Freq.  Level Facter  ment Limit  Margin MNo. Mk.  Freg.  Level Factor  ment  Limit  Margin
MHz dBuv a8 dBuvim  dEuVim =) Detector  Comment MHZ dBuY ] dBuvim  dBuVim (] Detector  Comment

1 4357.500 39.96 288 4284 7030 -27.48 peak 1% 7774500 3930 10.24 49.84 7030 -2088  peak

2 7774500 4275 1034 5308 7030 -17.21 peak
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|Test Mode : |LTE Band 38_TX CH38000_5MHz

| [Test Mode : |LTE Band 38_TX CH38000_5MHz

Vertical
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W TAMN00 A0 FAB0  Za0  JTBI0N  2si0n 240 0m 500 00 Wiz
Aeading Comed Measure
No. Mk.  Freq. Level Factor  ment Limt  Margin
T ®  muwm  Gewim 05 Dedor  Comment
43.08 24D 4548 7030 -2482 peak

1T 2277700
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1200 d0uvim
o
190
s
o
™
o
50
4 !‘
Ed
»
0
0o
R T T T T T ) T 0 Wiz
Readng Coreot Measure
No. Mk.  Freq. Level Factor  ment Limit  Margin
MHz dBuY ] dBuvim  dBuVim (] Detector  Comment
4531 181 4380 7030 -2050 peak

17 18478.00

Test Mode : [LTE Band 38_TX CH38000_20MHz

‘Test Mode : |LTE Band 38_TX CH38000_20MHz

Vertical

1200 diuvim
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000000 2700.00 A4n00n B FANLOD YE00O0  TIZN000 1250000 eER008 000,00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz E a8 dBuim  dBuVim L] Detector  Comment
1 51738500 4127 482 4608 7030 -2421 peak
2 7757500 4154 1032 51868 7030 -1844 peak
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Reading Comect Measure
Ne. Mk.  Freg.  Level Factor  ment  Limit  Margin
MHz dBuv ] dBuvim  dBuvim ] Detector  Comment
R TEED 935 4714 7030 2316 peak
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|Test Mode : |LTE Band 38_TX CH38000_20MHz | |TestMode : |LTE Band 38_TX CH38000_20MHz

Vertical Horizontal

1200 diuvem WD a0
m no
0 o
s =
o ]
Bl m
] w
s i El )
4 an
El El
m ]
® w
0o on
TOT00 AN ZUDBND  ZZ2S000  ZTIDODN 2105000 2460000 “FE50. 00 Wz W 1700 205000 P00 00 225000 FHO0DN 2995000 Za6N0 00 ZES000 MMz

Reading Comect Measure-
No. Mk. Freq  Level  Factor ment Lmit Margin
MHZ BV L] dBuvim  dBuvim (] Detector  Comment

1 ' 2112800 4481 037 4518 7030 2512 peak

Reading Comect Measure
Mo Mk.  Freq  Level  Factor ment  Limit  Margin
MHz dBuv a8 dBuvim  dBuV/m =) Detector  Comment

17 2410300 4198 338 4534 7030 -2496 pesk

[Test Mode : [LTE Band 66_TX CH132322_1.4MHz| |Test Mode : |LTE Band 66_TX CH132322_1.4MHz

Vertical Horizontal
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Reading Comect Measure-
No. Mk. Freq. Level  Factor ment Limt Margin
W @w ®  @uim  dewim G5 Deechr  Gomment

17 B728500 4215 1186 5401 B230 2619 peak

Reading Comect Measure
No. Mk.  Freq. Level Factor ment Limt Margin
MHz dBuv ) dBuvim  dBuV/m (] Detector  Comment
1 3490500 4414 D10 4404 8230 3826 peak
2 975500 3801  10.18 4820 8230 3410 peak
3 ' 8726500 4806 1196 6002 6230 2228 peak
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Test Mode : [LTE Band 66_TX CH132322_5MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_5MHz

Vertical Horizontal

1200 dBVm 1200 dBuVm
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O A W G R S T i e o e gy S
No Mk Freq Tie Fatn memtmt Margn Mo. Mk Freq R::ir a CFB;T:: Mf::.:f& Limit  Margin
MHz BV ] dBuv/m dBuvim ] Detector  Comment e T = =T T = Detscer  Commant

! 2482000 4481 o1 i 8230 3782 pesk 1 * 8718.000 41.18 11.99 53.15 8230 -29.15 peak
2 B975.500 3081 1019 50.00 8230 -3230 peak

3 * &718.000 4453 1.0 5657 8230 -2573 peak

4 10480.50 3864 11.18 4982 8230 -32428 peak

[Test Mode : [LTE Band 66_TX CH132322_20MHz | |Test Mode : |LTE Band 66_TX CH132322_20MHz

Vertical Horizontal
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Readng Comect Measure
Mo Mk, Frea  Level  Factor ment Lmid  Margin
P = Em  GEm 05 Deedor  Commen

* 8884000 4185 1208 5373 8230 -2857 peak

Reading Comect Measure-
No. Mk. Freq.  Level  Factor ment Limit Margin
MHz By ] dBuvim  dBuv'm [ Detector  Comment
3473500 4338 D16 4323 8230 -38.07 peak 1
B841500 3983 1010 4883 8230 3237 peak
8084000 4893 1208 0101 8230 2129 peak
1041800 3688  11.18 5100 8230 3124 peak

ol || o
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APPENDIX D - OUTPUT POWER
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Output Power (dBm):

Band WCDMA Band IV
Modulation Tx Channel 1312CH 1413CH 1513CH

Frequency 1712.4MHz 1732.6MHz 1752.6MHz

RMC 12.2K 23.64 23.26 23.5

RMC 64K 23.62 23.23 23.48

RMC 144K 23.62 23.23 23.47

RMC 384K 23.62 23.22 23.58

HSDPA Subtest-1 22.39 22.08 22.28

HSDPA Subtest-2 22.38 22.19 22.3

QPSK HSDPA Subtest-3 21.86 21.69 21.81

HSDPA Subtest-4 21.84 21.62 21.81

HSUPA Subtest-1 21.55 22.16 22

HSUPA Subtest-2 21.02 20.67 21.08

HSUPA Subtest-3 21.22 20.28 21.26

HSUPA Subtest-4 21.07 21.46 21.31

HSUPA Subtest-5 22.34 22.11 22.26
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee O';Eet 19957CH 20175CH 20393CH
1710.7MHz | 17325MHz | 1754.3MHz
1 0 21.95 22.07 21.89
1 2 21.08 22.07 22.07
1 5 21.88 21.03 22.00
QPSK 3 0 21.92 22.12 22.01
3 1 21.03 22.12 21.99
3 2 21.96 22.07 22.04
6 0 21.04 21.10 21.10
4/1.4MHz 1 0 20.98 20.96 21.16
1 2 21.36 20.40 21.02
1 5 20.89 20.83 20.92
16QAM 3 0 2111 20.75 20.63
3 1 20.87 20.64 20.69
3 2 20.97 20.98 20.69
6 0 19.56 19.88 20.11
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife O';Eet 19965CH 20175CH 20385CH
1711.5MHz | 17325MHz | 1753.5MHZ
1 0 22.14 21.90 21.90
1 7 22.19 21.01 22.20
1 14 21.96 21.08 22.15
QPSK 8 0 20.96 21.15 21.02
8 4 20.97 21.04 21.03
8 7 20.94 21.09 21.03
15 0 20.85 21.16 20.99
4/3MHz 1 0 21.35 20.78 21.35
1 7 21.37 20.93 20.96
1 14 21.44 20.86 21.41
16QAM 8 0 19.71 20.03 20.16
8 4 10.74 20.08 20.19
8 7 19.66 19.95 20.20
15 0 19.84 19.98 2013
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee O';Eet 19975CH 20175CH 20375CH
17125MHz | 1732.5MHz | 1752.5MHz
1 0 21.93 21.70 21.73
1 13 21.74 21.54 21.92
1 24 21.87 21.76 22.08
QPSK 12 0 20.96 21.08 21.07
12 6 20.87 21.01 21.00
12 11 20.92 21.07 21.21
25 0 20.96 21.12 21.09
4/ 5MHz 1 0 20.90 20.69 20.73
1 13 20.70 20.53 20.22
1 24 20.85 20.59 20.85
16QAM 12 0 19.96 19.84 19.77
12 6 10.87 19.81 20.05
12 11 19.93 19.78 20.19
25 0 20.08 20.20 20.05
Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O';Eet 20000CH 20175CH 20350CH
1715MHz 1732.5MHz 1750MHz
1 0 22.03 22.07 21.72
1 25 22.31 22.08 22.07
1 49 2213 22.07 22.37
QPSK 25 0 20.93 21.04 20.99
25 13 21.07 21.12 21.07
25 25 21.16 21.12 21.09
50 0 21.03 21.05 21.00
4/10MHz 1 0 21.62 20.86 21.25
1 25 21.97 20.94 21.19
1 49 21.70 20.83 21.29
16QAM 25 0 10.87 20.25 19.81
25 13 19.92 20.19 19.99
25 25 20.00 20.28 19.92
50 0 10.84 20.05 19.94
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Low CH Mid CH High CH
LTE Band /BW | Modulation SF\i)Ee O';Eet 20025CH 20175CH 20325CH
1717.5MHz | 1732.5MHz | 1747.5MHz
1 0 22.41 22.08 21.79
1 38 22.35 21.90 22.00
1 74 22.19 21.90 22.20
QPSK 36 0 21.10 21.06 20.84
36 18 21.07 20.96 20.85
36 39 21.00 20.99 20.97
75 0 21.05 20.91 20.87
4/ 15MHz 1 0 21.29 20.78 21.73
1 38 21.41 20.73 21.47
1 74 21.18 20.48 21.70
16QAM 36 0 19.90 20.08 19.91
36 18 19.01 20.13 19.98
36 39 19.76 20.14 20.15
75 0 19.98 20.05 20.03
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe o';Eet 20050CH 20175CH 20300CH
1720MHz 17325MHz | 1740MHz
1 0 21.57 21.86 21.80
1 50 21.75 21.94 21.91
1 99 21.59 21.93 22.18
QPSK 50 0 20.97 21.05 21.08
50 25 20.94 20.95 20.90
50 50 21.15 21.06 20.93
100 0 20.95 21.07 20.88
4/20MHz 1 0 20.86 21.06 21.08
1 50 20.74 21.03 20.78
1 99 20.80 20.70 20.99
16QAM 50 0 20.14 20.08 20.05
50 25 20.05 20.09 20.06
50 50 20.21 20.06 20.07
100 0 20.09 20.20 20.07
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Low CH Mid CH High CH
LTE Band / BW | Modulation SFsze O';Eet 20775CH 21100CH 21425CH
2502.5MHz 2535MHz | 2567.5MHz
1 0 22.12 22.06 22.00
1 13 22.10 22.06 21.02
1 24 22.42 21.98 22.02
QPSK 12 0 21.56 21.33 21.16
12 6 2151 21.27 21.20
12 11 21.48 21.27 21.14
25 0 21.56 21.28 21.13
7/ 5MHz 1 0 20.86 21.30 20.50
1 13 20.92 21.19 20.83
1 24 21.07 20.49 2052
16QAM 12 0 20.45 20.15 19.81
12 6 20.49 20.15 10.98
12 11 2032 20.20 20.02
25 0 20.47 20.28 10.93
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O';Eet 20800CH 21100CH 21400CH
2505MHz 2535MHz 2565MHzZ
1 0 22.89 22.43 22.26
1 25 22.79 22.14 22.44
1 49 2251 22.21 22.06
QPSK 25 0 21.61 21.38 21.30
25 13 21.49 21.33 21.15
25 25 21.46 21.33 21.10
7 1 10MHa2 50 0 21.59 21.30 21.26
1 0 21.04 2111 21.34
1 25 21.98 21.08 22.16
1 49 21.82 20.23 21.01
16QAM 25 0 2052 20.39 20.16
25 13 20.44 20.39 20.20
25 25 20.42 20.28 20.07
50 0 20.56 20.16 20.06
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Low CH Mid CH High CH
LTE Band /BW | Modulation SF\i)Ee O';Eet 20825CH 21100CH 21375CH
2507 5MHz 2535MHz | 2562.5MHz
1 0 22.64 22.44 22.24
1 38 22.69 21.98 22.29
1 74 22.89 21.95 22.03
QPSK 36 0 21.38 21.25 21.21
36 18 21.35 21.14 21.23
36 39 2157 21.12 21.07
75 0 21.41 21.24 21.18
7/ 15MHz 1 0 22.14 21.27 21.74
1 38 21.63 20.04 21.99
1 74 22.73 2051 21.21
16QAM 36 0 20.34 20.22 20.20
36 18 2034 2018 20.23
36 39 20.40 20.08 20.00
75 0 20.32 2013 20.25
Low CH Mid CH High CH
LTE Band / BW | Modulation sRi’fe Oﬁ?et 20850CH 21100CH 21350CH
2510MHz 2535MHzZ 2560MHz
1 0 21.98 22.36 2217
1 50 22.13 22.39 22.63
1 99 22.24 21.04 21.04
QPSK 50 0 21.39 21.32 21.24
50 25 2151 21.20 21.22
50 50 2153 21.19 21.05
100 0 21.41 21.32 21.19
7120MHz 1 0 2158 21.43 20.80
1 50 21.29 21.18 21.18
1 99 21.37 2053 20.75
16QAM 50 0 20.25 20.34 2017
50 25 20.56 20.05 20.06
50 50 2056 20.00 19.96
100 0 20.30 20.23 20.07
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?E’e OfffsBet 23017CH 23095CH 23173CH
699.7MHz 707 5MHz 715.3MHz
1 0 22.49 22.61 22.33
1 2 22.51 22.71 22.57
1 5 22.33 22.46 22.50
QPSK 3 0 22.45 22.74 22.60
3 1 22.66 22.77 22.77
3 2 22.43 22.67 22.57
6 0 21.42 21.67 21.58
12/1.4MHz 1 0 21.37 21.59 21.58
1 2 21.05 21.56 21.93
1 5 20.76 21.49 21.44
160QAM 3 0 21.42 21.95 21.58
3 1 21.59 22.07 21.52
3 2 21.32 21.97 21.37
6 0 20.49 20.61 2051
Low CH Mid CH High CH
LTE Band / BW | Modulation sRi’fe Oﬁ?et 23025CH 23095CH 23165CH
700.5MHz 707 5MHz 714 5MHz
1 0 22.47 22.72 22.91
1 7 22.59 22.43 22.73
1 14 22.40 22.60 22.63
QPSK 8 0 21.27 21.60 21.74
8 4 21.37 21.57 21.70
8 7 21.33 21.58 21.66
15 0 21.25 21.63 21.65
12/ 3MHz 1 0 21.89 21.66 2211
1 7 21.66 21.20 21.96
1 14 22.23 21.54 21.66
160AM 8 0 20.17 20.80 20.71
8 4 20.20 20.70 20.62
8 7 20.17 20.48 20.62
15 0 20.34 20.66 20.39

Page 53 of 74



y
3 L L Report No.: BTL-FCCP-3-2111C171A

Low CH Mid CH High CH
LTE Band / BW | Modulation SF?E’e OfffsBet 23035CH 23095CH 23155CH
701.5MHz 707.5MHz | 713.5MHz
1 0 22.16 22.56 22.30
1 13 22.15 22.04 22.64
1 24 22.66 22.35 22.39
QPSK 12 0 21.29 21.76 21.65
12 6 21.35 2158 21.69
12 1 21.50 21.60 21.67
25 0 21.49 21.69 21.65
12/ 5MHz 1 0 21.36 21.87 2151
1 13 21.39 21.10 21.07
1 24 21.36 21.47 21.89
16QAM 12 0 20.22 20.56 20.41
12 6 20.25 20.34 20.60
12 1 20.31 20.42 20.58
25 0 20.59 20.65 20.63
Low CH Mid CH High CH
LTE Band / BW | Modulation Sr\i’fe Oﬁ?et 23060CH 23095CH 23130CH
704MHz 707 5MHz 711MHZ
1 0 2234 22.47 22.46
1 25 22.89 2253 22.65
1 29 22.68 22.78 22.74
QPSK 25 0 21.43 21.67 21.58
25 13 21.62 21.62 21.67
25 25 21.74 21.65 21.66
50 0 21.64 21.67 21.60
12/ 10MHz 1 0 21.65 21.39 21.37
1 25 22.12 21.00 22.21
1 49 22.08 21.29 21.54
16QAM 25 0 20.50 2055 20.50
25 13 20.62 2054 20.64
25 25 2073 2054 20.69
50 0 2055 20.50 20.49
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?E’e OfffsBet 23755CH 23790CH 23825CH
706.5MHzZ 710MHzZ 713 5MHz
1 0 23.23 2253 22.60
1 13 22.45 22.80 22.78
1 24 22.41 22.90 22.33
QPSK 12 0 22.01 21.77 21.01
12 6 21.89 21.74 21.02
12 1 21.86 21.90 21.82
25 0 21.88 21.90 21.89
17/ 5MHz 1 0 22.19 21.72 21.63
1 13 21.23 21.61 21.80
1 24 21.41 22.16 21.19
16QAM 12 0 20.93 2057 20.71
12 6 20.88 20.77 20.83
12 1 20.84 20.76 20.68
25 0 2081 20.82 20.89
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe O?Eet 23780CH 23790CH 23800CH
709MHz 710MHz 711MHZ
1 0 2311 22.93 22.68
1 25 22.75 22.88 23.19
1 29 23.35 22.71 22.86
QPSK 25 0 22.02 21.86 21.79
25 13 21.01 21.85 22.06
25 25 22.09 21.08 21.96
50 0 22.13 21.96 21.77
17/ 10MHz 1 0 2224 21.71 21.79
1 25 22.27 21.66 21.69
1 49 22.23 21.78 22.04
16QAM 25 0 20.87 20.76 20.97
25 13 2081 20.77 20.01
25 25 20.94 20.86 21.07
50 0 2071 20.69 20.60
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Low CH Mid CH High CH
LTE Band /BW | Modulation | o onS 37775CH 38000CH 38225CH
25725MHz | 2595MHz | 2617.5MHz
1 0 21.33 21.58 21.18
1 13 21.58 21.75 21.26
1 24 21.29 21.63 20.96
QPSK 12 0 20.73 20.77 20.46
12 6 20.84 20.82 20.44
12 11 20.77 20.77 20.42
25 0 20.81 20.84 20.46
38/ SMHz 1 0 2013 2013 20.07
1 13 20.43 20.47 19.08
1 24 20.17 20.52 19.73
160QAM 12 0 19.60 19.45 19.49
12 6 19.90 19.72 19.50
12 11 19.59 19.87 19.36
25 0 1951 19.70 19.25
Low CH Mid CH High CH
LTE Band / BW | Modulation S'?fet O?fEet 37800CH 38000CH 38200CH
2575MHz | 2595MHz | 2615MHz
1 0 21.64 21.42 21.38
1 25 21.78 21.59 21.61
1 49 21.64 21.66 21.41
QPSK 25 0 20.72 20.69 20.44
25 13 20.75 20.79 20.63
25 25 20.73 20.76 20.45
50 0 20.76 20.66 20.40
38/ 10MHz 1 0 21.11 19.78 20.71
1 25 21.38 20.27 21.25
1 49 21.10 20.28 20.91
160QAM 25 0 19.79 19.61 19.26
25 13 19.81 19.62 19.43
25 25 19.76 1958 19.38
50 0 19.54 19.66 19.33
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Low CH Mid CH High CH
LTE Band /BW | Modulation | &35 ons 37825CH 38000CH 38175CH
25775MHz | 2595MHz | 2612.5MHZ
1 0 21.52 21.42 21.48
1 38 21.65 21.54 21.31
1 74 21.60 21.56 21.21
QPSK 36 0 20.82 20.62 20.41
36 18 20.86 20.75 20.44
36 39 20.73 20.80 20.36
75 0 20.60 20.72 20.49
38/ 15MHz 1 0 21.33 19.93 20.36
1 38 21.24 20.29 20.54
1 74 21.36 20.01 20.07
16QAM 36 0 19.66 19.74 19.39
36 18 19.63 19.73 19.17
36 39 19.64 19.75 19.44
75 0 19.88 19.68 19.38
Low CH Mid CH High CH
LTE Band /BW | Modulation | B o 37850CH 38000CH 38150CH
2580MHz | 2595MHz | 2610MHz
1 0 21.28 2153 21.57
1 50 21.67 21.01 21.58
1 99 21.37 21.61 21.48
QPSK 50 0 20.79 20.69 20.59
50 25 20.75 20.88 20.44
50 50 20.80 20.70 20.25
100 0 20.81 20.74 20.54
38/ 20MHz 1 0 20.14 10.42 20.87
1 50 20.64 19.95 20.69
1 99 20.15 19.79 20.09
16QAM 50 0 19.72 19.59 19.42
50 25 19.76 19.70 19.30
50 50 19.70 10.66 19.30
100 0 19.64 19.64 19.49
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Low CH Mid CH High CH

LTE Band / BW | Modulation Sﬁ*zit OfffSBet 131979CH | 132322CH | 132665CH
1710.7MHz | 1745MHz | 1779.3MHz

1 0 22.23 21.86 22.24

1 2 22.26 21.91 22.55

1 5 22.23 21.85 22.43

QPSK 3 0 22.31 22.02 22.36

3 1 22.35 22.14 22.47

3 2 22.46 22.08 22.41

6 0 21.34 21.20 21.44

66/ 1.4MHz 1 0 21.73 21.26 21.49

1 2 22.09 21.34 21.60

1 5 21.68 21.11 21.30

160QAM 3 0 21.59 20.91 21.36

3 1 21.44 20.78 21.22

3 2 21.75 20.88 21.14

6 0 20.48 19.83 20.56

Low CH Mid CH High CH

LTE Band / BW | Modulation Sl?zBet OﬁsBet 131987CH | 132322CH | 132657CH
17115MHz | 1745MHz | 1778.5MHzZ

1 0 22.51 22.08 22.63

1 7 22.54 21.84 22.76

1 14 22.71 21.92 22.34

QPSK 8 0 21.40 21.05 21.35

8 4 21.47 21.07 21.47

8 7 21.41 21.04 21.46

15 0 21.34 21.03 21.49

66/ 3MHz 1 0 21.45 21.24 21.12

1 7 21.66 21.09 21.37

1 14 21.56 21.27 21.54

160QAM 8 0 20.37 20.15 20.25

8 4 20.23 20.20 20.32

8 7 20.19 20.25 20.27

15 0 20.37 20.19 20.21
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Low CH Mid CH High CH
LTE Band / BW | Modulation S?zEét Olf?fsBet 131997CH | 132322CH | 132647CH
17125MHz | 1745MHz | 1777.5MHz
1 0 22.11 21.90 22.18
1 13 22.29 21.98 22.04
1 24 22.31 22.10 22.12
QPSK 12 0 21.42 21.06 21.44
12 6 21.42 21.15 21.49
12 11 21.50 21.14 21.43
25 0 21.41 21.07 21.49
66 / SMHz 1 0 21.31 21.25 21.36
1 13 21.35 21.07 21.16
1 24 21.38 21.20 20.91
16QAM 12 0 20.38 19.99 20.42
12 6 20.37 20.02 20.56
12 11 20.27 20.21 20.49
25 0 20.54 20.13 20.64
Low CH Mid CH High CH
LTE Band / BW | Modulation S?zBet O?fEet 132022CH | 132322CH | 132622CH
1715MHz 1745MHz 1775MHz
1 0 22.21 22.66 22.33
1 25 22.64 22.38 22.40
1 49 22.53 22.46 22.32
QPSK 25 0 21.38 21.23 21.48
25 13 21.51 21.14 21.46
25 25 21.47 21.19 21.45
50 0 21.43 21.13 21.46
66/ 10MHz 1 0 21.56 21.44 21.19
1 25 21.58 20.92 21.16
1 49 21.42 20.82 21.18
160QAM 25 0 20.36 20.41 20.55
25 13 20.39 20.22 20.41
25 25 20.44 20.22 20.51
50 0 20.41 20.12 20.55
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Low CH Mid CH High CH
LTE Band / BW | Modulation S?zBet O?fsBet 132047CH | 132322CH | 132597CH
17175MHz | 1745MHz | 1772.5MHz
1 0 22.85 22.23 22.24
1 38 22.95 22.15 22.30
1 74 22.56 22.34 22.34
QPSK 36 0 21.46 21.44 21.50
36 18 21.40 21.23 21.36
36 39 21.51 21.28 21.50
75 0 21.51 21.29 21.47
66/ 15MHz 1 0 21.47 21.22 22.25
1 38 21.41 21.22 21.73
1 74 21.08 21.42 21.70
16QAM 36 0 20.42 20.32 20.20
36 18 20.38 20.34 20.21
36 39 20.40 20.37 20.25
75 0 20.40 20.27 20.46
Low CH Mid CH High CH
LTE Band / BW | Modulation S'?fet OﬁsBet 132072CH | 132322CH | 132572CH
1720MHz 1745MHz 1770MHz
1 0 22.38 22.42 22.29
1 50 22.36 22.60 22.44
1 99 21.81 22.53 22.12
QPSK 50 0 21.34 21.39 21.49
50 25 21.29 21.26 21.44
50 50 21.38 21.30 21.52
100 0 21.51 21.28 21.49
66/ 20MHz 1 0 21.31 21.18 21.68
1 50 21.84 21.11 21.56
1 99 21.09 21.27 21.00
16QAM 50 0 20.44 20.20 20.35
50 25 20.36 20.37 20.38
50 50 20.27 20.41 20.26
100 0 20.38 20.16 20.41

Note: The Output Power test results refer to Report No.: BTL-FCCP-3-2111C171.
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EIRP (dBm):
Band WCDMA Band IV
Modulation Tx Channel 1312CH 1413CH 1513CH

Frequency 1712.4MHz 1732.6MHz 1752.6MHz

RMC 12.2K 27.24 26.86 27.10

RMC 64K 27.22 26.83 27.08

RMC 144K 27.22 26.83 27.07

RMC 384K 27.22 26.82 27.18

HSDPA Subtest-1 25.99 25.68 25.88

HSDPA Subtest-2 25.98 25.79 25.90

QPSK HSDPA Subtest-3 25.46 25.29 25.41

HSDPA Subtest-4 25.44 25.22 25.41

HSUPA Subtest-1 25.15 25.76 25.60

HSUPA Subtest-2 24.62 24.27 24.68

HSUPA Subtest-3 24.82 23.88 24.86

HSUPA Subtest-4 24.67 25.06 24.91

HSUPA Subtest-5 25.94 25.71 25.86
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Low CH Mid CH High CH
LTE Band / BW | Modulation SFsze O';Eet 19957CH 20175CH 20393CH
1710.7MHz | 1732.5MHz | 1754.3MHz
1 0 2555 25.67 25.49
1 2 2558 25.67 2567
1 5 25.48 2553 25.60
QPSK 3 0 2552 25.72 2561
3 1 2553 2572 2559
3 2 2556 2567 25.64
6 0 24.64 24.70 24.70
4/1.4MHz 1 0 2458 2456 24.76
1 2 24.96 24.00 24.62
1 5 24.49 24.43 2452
16QAM 3 0 2471 2435 24.23
3 1 2447 24.24 24.29
3 2 2457 2458 24.29
6 0 23.16 23.48 23.71
Low CH Mid CH High CH
LTE Band / BW | Modulation SFsze O';Eet 19965CH 20175CH 20385CH
1711.5MHz | 17325MHz | 1753.5MHz
1 0 2574 2550 2550
1 7 25.79 2551 25.80
1 14 2556 2558 2575
QPSK 8 0 2456 24.75 24.62
8 4 2457 24.64 24.63
8 7 2454 24.69 24.63
15 0 24.45 24.76 24.59
4/3MHz 1 0 24.95 24.38 24.95
1 7 24.97 2453 24.56
1 14 25.04 24.46 25.01
16QAM 8 0 23.31 23.63 23.76
8 ) 23.34 23.68 23.79
8 7 23.26 2355 23.80
15 0 23.44 2358 23.73
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee O';Eet 19975CH 20175CH 20375CH
17125MHz | 1732.5MHz | 1752.5MHz
1 0 2553 25.30 25.33
1 13 25.34 25.14 25.52
1 24 25.47 25.36 25.68
QPSK 12 0 24.56 24.68 24.67
12 6 24.47 24.61 24.60
12 11 2452 24.67 24.81
25 0 24.56 24.72 24.69
4/ 5MHz 1 0 24.50 24.29 2433
1 13 24.30 24.13 23.82
1 24 24.45 24.19 24.45
16QAM 12 0 23.56 23.44 23.37
12 6 23.47 23.41 23.65
12 11 23.53 23.38 23.79
25 0 23.68 23.80 23.65
Low CH Mid CH High CH
LTE Band / BW | Modulation SRi’fe Oﬁfet 20000CH 20175CH 20350CH
1715MHz 1732.5MHz 1750MHz
1 0 25.63 25.67 2532
1 25 25.91 25.68 25.87
1 49 25.73 25.67 25.97
QPSK 25 0 2453 24.84 2459
25 13 24.67 24.72 24.67
25 25 24.76 24.72 24.69
50 0 24.63 24.65 24.60
4/10MHz 1 0 25.22 24.46 24.85
1 25 2557 24.54 24.79
1 49 25.30 24.43 24.89
16QAM 25 0 23.47 23.85 23.41
25 13 23.52 23.79 23.59
25 25 23.60 23.88 2352
50 0 23.44 23.65 23.54
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee OfffsBet 20025CH 20175CH 20325CH
1717.5MHz | 1732.5MHz | 1747.5MHz
1 0 26.01 2568 2539
1 38 25.05 2550 25.60
1 74 25.79 2550 25.80
QPSK 36 0 24.70 24.66 24.44
36 18 24.67 24.56 24.45
36 39 24.60 2459 2457
75 0 24.65 2451 2447
4/15MHz 1 0 24.89 2438 2533
1 38 25.01 2433 25.07
1 74 24.78 24.08 2530
16QAM 36 0 23.50 23.68 2351
36 18 2351 23.73 23.58
36 39 23.36 23.74 23.75
75 0 23.58 23.65 23.63
Low CH Mid CH High CH
LTE Band / BW | Modulation SFsze O';Eet 20050CH 20175CH 20300CH
1720MHz | 17325MHz | 1740MHz
1 0 2517 25.46 25.40
1 50 2535 2554 2551
1 99 2519 2553 2578
QPSK 50 0 2457 24.65 24.68
50 25 2454 2455 2450
50 50 24.75 24.66 2453
100 0 2455 24.67 24.48
4/20MHz 1 0 24.46 24.66 24.68
1 50 2434 24.63 24.38
1 99 24.40 24.30 24.59
16QAM 50 0 23.74 23.68 23.65
50 25 23.65 23.69 23.66
50 50 23.81 23.66 23.67
100 0 23.69 23.80 23.67
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe OfffsBet 20775CH 21100CH 21425CH
2502.5MHz | 2535MHz | 2567.5MHZ
1 0 26.83 26.77 26.71
1 13 26.81 26.77 26.63
1 24 2713 26.69 26.73
QPSK 12 0 26.27 26.04 25.87
12 6 26.22 25.98 25.01
12 1 26.19 25.98 25.85
25 0 26.27 25.99 25.84
7/ 5MHz 1 0 2557 26.01 2521
1 13 2563 25.00 2554
1 24 2578 2520 2523
16QAM 12 0 2516 24.86 2452
12 6 25.20 24.86 24.69
12 1 25.03 24.91 2473
25 0 2518 24.99 24.64
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O';Eet 20800CH 21100CH 21400CH
2505MHz | 2535MHz | 2565MHz
1 0 27.60 2714 26.97
1 25 2750 26.85 2715
1 49 27.22 26.92 26.77
QPSK 25 0 26.32 26.00 26.01
25 13 26.20 26.04 2586
25 25 26.17 26.04 2581
50 0 26.30 26.01 25.97
7 110MHz 1 0 26.65 25.82 26.05
1 25 26.69 25.79 26.87
1 49 2653 24.94 2572
16QAM 25 0 2523 25.10 24.87
25 13 2515 2510 24.01
25 25 2513 24.99 2478
50 0 2527 2487 24.77
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet 20825CH 21100CH 21375CH
2507.5MHz | 2535MHz | 2562.5MHz
1 0 2735 2715 26.95
1 38 27.40 26.69 27.00
1 74 27.60 26.66 26.74
QPSK 36 0 26.09 25.96 25.92
36 18 26.06 25.85 25.04
36 39 26.28 25.83 2578
75 0 26.12 25.95 25.89
7/ 15MHz 1 0 26.85 25.98 26.45
1 38 26.34 24.75 26.70
1 74 27.44 2522 25.02
16QAM 36 0 25.05 24.93 24.91
36 18 25.05 24.89 24.94
36 39 2511 24.79 2471
75 0 25.03 24.84 24.96
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe Oﬁ?et 20850CH 21100CH 21350CH
2510MHz | 2535MHz | 2560MHz
1 0 26.69 27.07 26.88
1 50 26.84 27.10 2734
1 99 26.95 26.65 26.65
QPSK 50 0 26.10 26.03 25.05
50 25 26.22 25.91 25.03
50 50 26.24 25.90 25.76
100 0 26.12 26.03 25.90
7120MHz 1 0 26.29 26.14 2551
1 50 26.00 25.89 25.89
1 99 26.08 2524 25.46
16QAM 50 0 24.96 25.05 24.88
50 25 2527 2476 24.77
50 50 2527 2471 24.67
100 0 25.01 24.04 2478
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe OfffsBet 37775CH | 38000CH | 38225CH
25725MHz | 2595MHz | 2617.5MHz
1 0 26.04 26.29 25.89
1 13 26.29 26.46 25.97
1 24 26.00 26.34 25.67
QPSK 12 0 25.44 25.48 25.17
12 6 2555 2553 25.15
12 1 25.48 25.48 25.13
25 0 2552 25.55 25.17
38/ 5MHz 1 0 24.84 24.84 24.78
1 13 25.14 25.18 24.69
1 24 24.88 25.23 24.44
16QAM 12 0 2431 24.16 24.20
12 6 24.61 24.43 2421
12 1 24.30 2458 24.07
25 0 24.22 24.41 23.96
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife Oﬁ?et 37800CH | 38000CH | 38200CH
2575MHz | 2595MHz | 2615MHz
1 0 26.35 26.13 26.09
1 25 26.49 26.30 26.32
1 49 26.35 26.37 26.12
QPSK 25 0 2543 25.40 25.15
25 13 25.46 25.50 2534
25 25 25.44 25.47 25.16
50 0 2547 2537 2511
38/ 10MHz 1 0 25.82 24.49 25.42
1 25 26.09 24.98 25.96
1 49 25.81 24.99 25.62
160AM 25 0 24.50 24.32 23.97
25 13 2452 2433 24.14
25 25 2447 24.29 24.09
50 0 24.25 2437 24.04
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe OfffsBet 37825CH | 38000CH | 38175CH
25775MHz | 2595MHz | 2612.5MHz
1 0 26.23 26.13 26.19
1 38 26.36 26.25 26.02
1 74 26.31 26.27 25.02
QPSK 36 0 2553 2533 2512
36 18 2557 25.46 25.15
36 39 25.44 2551 25.07
75 0 2531 25.43 25.20
38 / 15MHz 1 0 26.04 24.64 25.07
1 38 25.95 25.00 25.25
1 74 26.07 24.72 24.78
16QAM 36 0 2437 24.45 24.10
36 18 2434 24.44 23.88
36 39 2435 24.46 24.15
75 0 24.59 2439 24.09
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife Oﬁ?et 37850CH | 38000CH | 38150CH
2580MHz | 2595MHz | 2610MHz
1 0 25.99 26.24 26.28
1 50 26.38 26.62 26.29
1 99 26.08 26.32 26.19
QPSK 50 0 25.50 25.40 2530
50 25 25.46 25.59 25.15
50 50 2551 2541 24.96
100 0 2552 25.45 25.25
38/ 20MHz 1 0 24.85 2413 2558
1 50 2535 24.66 25.40
1 99 24.86 24.50 24.80
16QAM 50 0 24.43 24.30 24.13
50 25 2447 24.41 2401
50 50 24.41 2437 24.01
100 0 2435 24.35 24.20
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Low CH Mid CH High CH
LTE Band / BW | Modulation Sﬁ*zit OfffSBet 131979CH | 132322CH | 132665CH
1710.7MHz | 1745MHz | 1779.3MHz
1 0 26.19 25.82 26.20
1 2 26.22 25.87 26.51
1 5 26.19 25.81 26.39
QPSK 3 0 26.27 25.98 26.32
3 1 26.31 26.10 26.43
3 2 26.42 26.04 26.37
6 0 25.30 25.16 25.40
66/ 1.4MHz 1 0 25.69 25.22 25 45
1 2 26.05 25.30 25 56
1 5 25.64 25.07 2526
160QAM 3 0 2555 24.87 25.32
3 1 25.40 24.74 25.18
3 2 25.71 24.84 25.10
6 0 24.44 23.79 24.52
Low CH Mid CH High CH
LTE Band / BW | Modulation Sl?zBet OﬁsBet 131987CH | 132322CH | 132657CH
17115MHz | 1745MHz | 1778.5MHzZ
1 0 26.47 26.04 26.59
1 7 26.50 25.80 26.72
1 14 26.67 25.88 26.30
QPSK 8 0 25.36 25.01 2531
8 4 2543 25.03 2543
8 7 25.37 25.00 25.42
15 0 25.30 24.99 25.45
66/ 3MHz 1 0 25.41 25.20 25.08
1 7 25.62 25.05 2533
1 14 25.52 25.23 2550
160QAM 8 0 24.33 24.11 24.21
8 4 24.19 24.16 24.28
8 7 2415 24.21 24.23
15 0 24.33 2415 2417

Page 69 of 74




y
3 L L Report No.: BTL-FCCP-3-2111C171A

Low CH Mid CH High CH
LTE Band / BW | Modulation S?zEét Olf?fsBet 131997CH | 132322CH | 132647CH
17125MHz | 1745MHz | 1777.5MHz
1 0 26.07 25.86 26.14
1 13 26.25 25.94 26.00
1 24 26.27 26.06 26.08
QPSK 12 0 25.38 25.02 25.40
12 6 25.38 25.11 25.45
12 11 25.46 25.10 25.39
25 0 25.37 25.03 25.45
66 / SMHz 1 0 25.27 25.21 25.32
1 13 25.31 25.03 25.12
1 24 25.34 25.16 24.87
16QAM 12 0 24.34 23.95 24.38
12 6 24.33 23.98 24.52
12 11 24.23 2417 24.45
25 0 24.50 24.09 24.60
Low CH Mid CH High CH
LTE Band / BW | Modulation S?zBet O?fEet 132022CH | 132322CH | 132622CH
1715MHz 1745MHz 1775MHz
1 0 26.17 26.62 26.29
1 25 26.60 26.34 26.36
1 49 26.49 26.42 26.28
QPSK 25 0 25.34 25.19 25.44
25 13 25.47 25.10 25.42
25 25 25.43 25.15 25.41
50 0 25.39 25.09 25.42
66/ 10MHz 1 0 25.52 25.40 25.15
1 25 25.54 24.88 25.12
1 49 25.38 24.78 2514
160QAM 25 0 24.32 24.37 2451
25 13 24.35 24.18 24.37
25 25 24.40 24.18 24.47
50 0 24.37 24.08 2451
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Low CH Mid CH High CH
LTE Band / BW | Modulation s$z?at O?fsBet 132047CH | 132322CH | 132597CH
17175MHz | 1745MHz | 1772.5MHz
1 0 26.81 26.19 26.20
1 38 26.91 26.11 26.26
1 74 26.52 26.30 26.30
QPSK 36 0 25.42 25.40 25.46
36 18 25.36 25.19 25.32
36 39 25.47 25.24 25.46
75 0 25.47 25.25 25.43
66/ 15MHz 1 0 25.43 25.18 26.21
1 38 25.37 25.18 25.69
1 74 25.04 25.38 25.66
16QAM 36 0 24.38 24.28 24.16
36 18 24.34 24.30 24.17
36 39 24.36 24.33 24.21
75 0 24.36 24.23 24.42
Low CH Mid CH High CH
LTE Band / BW | Modulation S'?fet OﬁsBet 132072CH | 132322CH | 132572CH
1720MHz 1745MHz 1770MHz
1 0 26.34 26.38 26.25
1 50 26.32 26.56 26.40
1 99 25.77 26.49 26.08
QPSK 50 0 25.30 25.35 25.45
50 25 25.05 25.22 25.40
50 50 25.34 25.26 25.48
100 0 25.47 25.24 25.45
66/ 20MHz 1 0 25.07 25.14 25.64
1 50 25.80 25.07 25.52
1 99 25.05 25.23 24.96
16QAM 50 0 24.40 24.16 24.31
50 25 24.32 24.33 24.34
50 50 24.23 24.37 24.22
100 0 24.34 24.12 24.37
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ERP (dBm):
RB RB Low CH Mid CH High CH
LTE Band /BW | Modulation | &~ | oo 23017CH 23095CH 23173CH
699.7MHz 707.5MHz 715.3MHz
1 0 25.44 25.56 25.28
1 2 25.46 25.66 2552
1 5 25.28 25.41 25.45
QPSK 3 0 25.40 25.69 25.55
3 1 25.61 25.72 25.72
3 2 25.38 25.62 25.52
6 0 24.37 24.62 2453
12/1.4MHz 1 0 2432 24.54 2453
1 2 24.00 2451 24.88
1 5 23.71 24.44 24.39
16QAM 3 0 24.37 24.90 2453
3 1 24.54 25.02 24.47
3 2 24.27 24.92 24.32
6 0 23.44 23.56 23.46
Low CH Mid CH High CH
LTE Band / BW | Modulation SF\:Ee O?sBet 23025CH 23095CH 23165CH
700.5MHz 707 5MHz 714.5MHz
1 0 25.42 25.67 25.86
1 7 25.54 25.38 25.68
1 14 25.35 25.55 25.58
QPSK 8 0 24.22 2455 24.69
8 4 2432 2452 24.65
8 7 24.28 2453 24.61
15 0 24.20 2458 24.60
12/ 3MHz 1 0 24.84 24.61 25.06
1 7 24.61 24.15 24.91
1 14 25.18 24.49 24.61
16QAM 8 0 23.12 23.75 23.66
8 4 23.15 23.65 2357
8 7 23.12 23.43 2357
15 0 23.29 23.61 23.34
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?E’e OfffsBet 23035CH 23095CH 23155CH
701.5MHz 7075MHz | 713.5MHz
1 0 2511 2551 2525
1 13 25.10 24.99 2559
1 24 25.61 25.30 2534
QPSK 12 0 24.24 24.71 24.60
12 6 24.30 2453 24.64
12 1 24.45 2455 24.62
25 0 24.44 24.64 24.60
12/ 5MHz 1 0 2431 24.82 24.46
1 13 2434 24.05 24.92
1 24 2431 24.42 24.84
16QAM 12 0 23.17 2351 23.36
12 6 23.20 23.29 2355
12 1 23.26 2337 2353
25 0 2354 23.60 23.58
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe Oﬁfet 23060CH 23095CH 23130CH
704MHz 707 5MHz 711MHZ
1 0 25.29 25.42 25.41
1 25 2584 2548 25.60
1 29 2563 2573 25.69
QPSK 25 0 2438 24.62 2453
25 13 2457 2457 24.62
25 25 24.69 24.60 2461
50 0 2459 24.62 2455
12/ 10MHz 1 0 24.60 2434 24.32
1 25 25.07 23.95 2516
1 49 25.03 24.24 24.49
16QAM 25 0 23.45 23.50 23.45
25 13 2357 23.49 23.59
25 25 23.68 23.49 23.64
50 0 23.50 23.45 23.44
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?E’e OfffsBet 23755CH 23790CH 23825CH
706.5MHzZ 710MHzZ 713.5MHz
1 0 26.18 25.48 2555
1 13 25.40 25.75 2573
1 24 25.36 25.85 2528
QPSK 12 0 24.96 24.72 24.86
12 6 24.84 24.69 24.87
12 1 2481 24.85 24.77
25 0 24.83 24.85 24.84
17/ 5MHz 1 0 2514 24.67 2458
1 13 2418 2456 24.75
1 24 24.36 2511 2414
16QAM 12 0 23.88 2352 23.66
12 6 23.83 23.72 23.78
12 1 23.79 23.71 23.63
25 0 23.76 23.77 23.84
Low CH Mid CH High CH
LTE Band / BW | Modulation Sr\i’fe Oﬁ?et 23780CH 23790CH 23800CH
709MHz 710MHz 711MHZ
1 0 26.06 25.88 25.63
1 25 25.70 25.83 26.14
1 29 26.30 25.66 2581
QPSK 25 0 24.97 2481 24.74
25 13 24.86 24.80 25.01
25 25 25.04 24.93 24.01
50 0 25.08 24.01 24.72
17/ 10MHz 1 0 25.19 24.66 24.74
1 25 25.22 2461 24.64
1 49 2518 24.73 24.99
16QAM 25 0 23.82 23.71 23.92
25 13 23.76 23.72 23.86
25 25 23.89 23.81 24.02
50 0 23.66 23.64 2355

End of Test Report

Page 74 of 74



